d

'SUBMISSION of NI

_—-" "“ .f - ;-;-“i’- '?;-‘- e G Bgmgll Zonll 5 i-.i’ik'*'-—
. TESY RESULTS :—fmg% Ve oo TR (TR AR
i\ St _?ﬁ-ﬁl‘ - - 4
Location Name Contractor Company Designer Company
GM General Contracting &

Pipe Culvert @ KP 302+280 & KP 302+285 (AHE) & (FHECOR)

Supplying
Name Sign—_ Date Time

Issued by
Contractor Eng. Hassan Khalil § iE 06/03/2024 11:00 AM

Ty e
Cantractar EET-GM-SYS-STR-TRF-07-00 Revision
Reference

Received by TRHQH 3 | DD [ MM | YY | HH [ MM
ER 06 03

NB: Package 1 Only (Package 2 via Aconex)

THE FOLLOWING TEST RESULTS ARE ATTACHED FOR REVIEW

Description of Test Materials
Reinforced Concrete/ Wall & Top Slab (Segment 2}

Location of Test ‘
ALNASR READY MIX. CONCRETE CO ‘

ltem Specification Test Test Result Remarks
Requirement | Attachment
1 Compressive of Strength @28 days i~ wy
2 I ————
3
4
5 il
Comments by: Comments by:
¥ vem 14 G\Nf’b
wl b~ sie |
_ |
_./
APPROVAL STATUS
Organisation Name Sign ¢ . Date A-AWC-R
w R
Contractor Eng. Hassan Khalil A
A
Employers . ‘\/.%L—f? & — 3 A
Eng. Ahmed Yeh
Representative AEs-ATImen TENe ) -
* Alignment / Bridges: Culvert Only A= A?:?oved; AWC= Approved with Eomments; R= Rejected

File: EET-GM-SYS-STR-TRF-07-00_28days Page 10of1




EL Nasr Ready Mix Concrete

|
Al Al clasal)  do hadll Lo
|

Project ......( aidl Sl g LBEY ) | i £ g pdia

OWNER oSl Gl 4dall 4 | CONSULTANT | s
CONTRACTOR Y ylidipy 45 d |
|
|
| type of cement : | cm3 | CEMENT CONTENT | 1 450/400
\
E’nucrumu. ELEMENTI seg2 285+280 sl Al A
\
|
ISpeciﬁed strength : l 400 l at days I ‘ 28
|
Casting date: 6-3-2024 Crushing Date: . 3-4-2024
\
Results ;
; Density
CUBE.NO | Weight (kg) KCine LOAD (KN) Strength (kg\em2) AVG.Strength (KG/CM2)
1 8025 2,377.78 1033 468
2 8200 2,429.63 1029 466 487
3 8205 2,431.11 1028 466

TESTED BY : Q.C ENGINER: |




EL Nasr Ready Mix Concrete

|
Ailu Al Clasa)  do il Lad)
\

Project ......[ p il Al g Sl Lbdl) ) @U:’ifi)‘j‘

OWNER sl g (bl Aslall Aigl CONSULTANT || e
CONTRACTOR <Y el py 48
| type of cement : | cm3 l CEMENT CONTENT | 450 /400 1
|
Isrnucrum:. ELEMENT| seg2 285+280 dalus Adlua I
|
|
. | Specified strength : | 400 at days | | 28
Casting date: 6-3-2024 Crushing Date: 3-4-2024
Results ;
CUBE.NO | Weight (kg) ("3;’\‘::"’3;) LOAD (KN) Strength (kg\em2) AVG.Strength (KG/CM2)
1 8025 2.377.78 1033 468
2 8200 2,429.63 1029 486 } 467
3 8205 2,431.11 1028 466

TESTED BY : Q.C ENGINER:
Eng/ M




EL Nasr Ready Mix Co{-icrete

Al Sl SlaSall e Jaiall jlas

Project ......( gl JBdl)) - Al i £ g judic

OWNER s slly @kl dalad) Al | CONSULTANT | S
CONTRACTOR <Y sliall ey A4Sk
| fype of cement : | cm3 I CEMENT CONTENT l ‘ 450/400 |

|smucrun.4;. ELEMENTI

seg2 302-280+285 botomsiaP |

l.‘:‘peciﬁed strength : I

| at days | 7 J
Casting date: 6-3-2024 Crushing Date: 13-3-2024
|
Results ; ‘
CUBE. NO | Weight(kg) |Density (KGlem3)| LOAD (KN) Strength (kg\cm2) AVG.Strength (KG/C2)
1 8000 2,370.37 791 - 358
2 8100 2,400.00 835 378 371
3 8120 2,405.93 828 375
‘/-——— ———
TESTED BY : Q.C ENGINER:




A lew y 2| L:Jl,uS.eJl e ol ylas
Project ......( g Jbill) o Al g £ g e
OWNER eobslly @bl Adall 4lgll | CONSULTANT ||
CONTRACTOR <Y sliell epy 48
L type of cement : | cm3 J CEMENT CONTENT I - 450/400 |
|sTRuCTURAL ELEMENT] seg2 302-280+285 botomsliaP ‘
Specified strength : ] ’ at days | 7 .
Casting date: 6-3-2024 Crushing Date: 13-3-2024
\
Results ;
CUBE. NO Weigh.t (kg) Density (KG\cm3) LOAD (KN) Strength (kglcm2) AVG.Strength (!.( G/CM2)
1 8000 2,370.37 791 358
2 8100 2,400.00 835 378 37
3 8120 2,405.93 828 375

TESTED BY :




SUBMISSION of

BN =M N s s e
Location Name Contractor Company Designer Company
Pipe Culvert @ KP 302+280 & KP 302+285 M GeneralContracliog & | 5k & (RsiEcoR)
Supplying
Name Si 7 Date Time
Issued by (gp—’ X
Contractor Eng. Hassan Khalil ~— N‘j B 15/02/2024 11:00 AM
"a,l P
Contractor EET-GM-SYS-STR-TRF-04-00 Revisian
Reference
Received by e il [c3 Db | MM | vy HH | MM
ER 15
NB: Package 1 Only (Package 2 via Aconex)
THE FOLLOWING TEST RESULTS ARE ATTACHED FOR REVIEW
Description of Test Materials
Reinforced Concrete/Bottom Slab (Segment 2 )
Location of Test |
ALNASR READY MIX. CONCRETE CO
Iltem Specification Test Test Result Remarks
Requirement | Attachment
1 Compressive of Strength @28 days |y - . |
2 IR Mt—
3 e —
4 )
™| 1

5 “_—___F;gfs‘:ﬁfﬁ&"
Comments by: Comments by:

\

\

APPROVAL STATUS
Organisation | Name Sign _— Date A-AWC-R
Contractor Eng. Hassan Khalil w\ AA
A
Employers , N S~ L //\
Eng. A d Yeh

Representative ng-Ahmed Yehia — .L-——""r'—

* Alignment / Bridges: Culvert Only

A= l}bp«ev{d; AWC= A

L
pprovedﬁf,CommentS,’ R= Réjected

File: EET-GM-SYS-STR-TRF-04-00_28days

\ Page 10f1




EL Nasr Ready Mix Concrete

Al ilbaSall e Jaiall Jtu.z!

Project ......( g Bl ) - Auf g £ 4 i

OWNER 545lls bl Adlel gl | CONSULTANT |1 fiases
CONTRACTOR <Yl Gy S G|
Lfype of cement : | cm3 | CEMENT CONTENT | ~ 450/400 ‘l

STRUCTURAL ELEMEN T|

.

seg2* 302-280+285 botomslaP

].Speciﬁed sfrength :

|

400 | af days | | 28 ]
\
Casting date; 15-2-2024 Crushing Date: | | 13-3-2024
Results ;
CUBE. NO Weight (kg) Density (KG\em3) LOAD (KN) Strength (kglcm2) AVG.Strength (KG/CM2)
1 8210 2,432.59 906 410
2 8230 2,438.52 983 445 431
3 8225 2,437.04 962 436 ‘
\
|
TESTED BY : Q.C ENGINER: | TN

|




EL Nasr Ready Mix Concrete

Al 3l OlaSyl Je azall BInE]

Project ......( ad jbill) - A £ g pudia

OWNER $obsllg Gkl daladl Al | CONSULTANT | b
CONTRACTOR Yol ey AS |
\
L type of cement : l cm3 | CEMENT CONTENT | } 450/400 I

|
|sTRucTURAL ELEWENT] seg2* 302-280+285 hotomslaP |
|
lSpeciﬁed strength : I 400 ’ at days I | 28
|
[
Casting date: 15-2-2024 Crushing Date: ' 13-3-2024
Results ;
|
CUBE. NO Weight (kg) Denst'ty. (KG\cm3) LOAD (KN) Strength (kg\em2) AVG.Strength (KG/CM2)
1 8210 2,432.59 906 410 -
2 8230 2,438.52 983 445 431
3 8225 2,437.04 962 436 ‘
1
|
|
‘.'",-'&—_-:_ e
TESTED BY : Q.C ENGINER:




T TS Sy s R e

EL Nasr Ready Mix Concrete

eyl eibiaSall o Jaiall yLas

Project ......( gl il ) - A £ g e

OWNER by Gkl el At CONSULTANT ||
CONTRACTOR <Yy A

I fype of cement : I CM3 | CEMENT CONTENT I 450/400
|
!srnucrmm:. ELEMENT]| dalua Llu & ‘
!
| Specified strength : l at days | ‘ 7
Casting date: 15-2-2024 Crushing Date: 22-2-2024
Results ;
CUBE. NO Weight (kg) | Density (KGlem3)| LOAD (KN) Strength (kg\cmz2) AVG.Strength (KG/CM2)
il 8165 2,419.26 712 323
2 8173 2,421.63 709 321 7
3 8210 2,432.59 676 306

TESTED BY :




s N L Nl + W St e S, i1 SRS

il 3l luaSll  Jo Jaiiall yLas

Project ......( gl Jlbdll) - Adfu g,

TESTED BY :

ﬂd
| _
OWNER skl (3l dalali digl CONSULTANT |/ e
CONTRACTOR SYylidigny 4d
|
l
L type of cement : I CM3 l CEMENT CONTENT , : 450/400 T
l
|sTrRUCTURAL ELEMENT] dalis Ll A |
[ﬁeciﬁed strength : [ l art days I \ 7 —l
Casting date: 15-2-2024 Crushing Date: 22-2-2024
Results ;
\
CUBE. NO Weight (kg) | Density (KG\em3)| LOAD (KN) Strength (kg\em2) AVG.Strength (KG/CM2)
1 8165 2,419.26 712 323
2 8173 2,421.63 709 321 317
3 8210 2,432.59 676 306




SUBMISSION

of |

* Alignment / Bridges: Culvert Only

|
]
Tem NI
TESTRESULTS [REAbris i 5
i
Lewatinn Mame i | Co _t_ :Tc_tn-:qr C{s;:};ﬁﬂn}:
Pipe Culvert @ KP 3024280 & (P 302+285 ;!\er,f”'niral Contracting & {AHE} & (FHECOR)
Name Sign Date Tima
; Issued hy - Q_P_ = =
Contractor Eng. Hassan Khalil € ¥\, | 06/04/2024 11:00 AM
cantacaby EET-GM-SYS-STR-TRF-08-00 Revision
Referenice
Recaived by o c2 [ a3l oo [mMm | v [ HH [ mm
ER 06 | 04 | 24
NB: Package 1 Only {Package 2 via Aconex)
THE FOLLOWING TEST RESULTS ARE ATTACHED FOR REVIEW
Description of Test Materials ‘
Reinforced Concrete/ Down & Up Stream
|
Location of Test ‘
ALNASR READY MIX. CONCRETE CO
ltem Specification Test Test Result Remarks
Requirement | Attachment
1 Compressive of Strength @07 days+
28 days
2 |
|
4 \
i 5 ‘
|
|
Comments by: Comments by:
the accuracy of test result is the
responsibility of the contractor
Test results comply with specification
-___‘,".!_‘..’:':-
D
APPROVAL STATUS
Organisation Name Sign Date A-AWC-R
e
Contractor Eng. Hassan Khalil - ;ﬂ"‘i \i*"‘:. A
Employers - /;‘; —
" Eng. Ahmed Yehia e _5_
Representative & ' \,'.b 4-5-2024 A

A= Approved; AWC= Appr‘oved with Comment:; R= Rejecteld

File: EET-GM-SYS-STR-TRF-08-00_28days

Page:

lofl




EL Nasr Ready Mix Concrete

Agilu Al) Glasall  Jo badll jLod

Project ... ... aid) , b g S Lbill) A p £ g plia

OWNER Sy Gl 4l 4kgd | CONSULTANT |1 easan
CONTRACTOR <Y gliall GIMAS 1
|
| type of cement | cm3 | CEMENT CONTENT I 450 /400
|smucrwu:. ELEMENT| 30242804285 Aslus dilud bk Cloda
ISpecified strength : | | at days I 7
|
Casting date: 6-4-2024 Crushing Date: 13-4-2024
Results ;
CUBE.NO | wei ey
: eight (kg) (KGiem3) LOAD (KN} Strength (kg\cm2) AVG.Strength (KG/CM2)
1 8210 2,432.59 875 396
2 8200 2,429.63 878 398 400
3 8015 2,374.81 894 405
TESTED BY : Q.C ENGINER:




EL Nasr Ready Mix Concrete

Al Al cilasal) o kil oAl

Project ......( gt sl Al g SI B3N ) Al

A )

g i

OWNER @ISty 5kl Aalall 4digl) CONSULTANT |}
CONTRACTOR <Y glial! GMAS
I fype of cement : I cm3 | CEMENT CONTENT | 450/ 400 |

|smucrum:. ELEMENTI

302+280+285 daluadilud  liwd Gldia |

| Specified strength : | I at days | 7 l
Casting date: 6-4-2024 Crushing Date: 13-4-2024
Results ;
CUBE.NO | Weight (kg) ;;'\f,:’;) LOAD (KN) Strength (kg\cm2) AVG.Strength (KG/CM2)
1 8210 2,432.59 875 396
2 8200 2,429.63 878 308 400
3 8015 2,374.81 894 405
TESTED BY : Q.C ENGINER:
Eng }

NG e T




EL Nasr Ready Mix Concrete

|
|
|
[
Al AN sl o bl jLad)

Project ......( p sl Al g Sl bil)) Aef 10 6 g sidia
OWNER oSl g (8 bl Aalall 4t CONSULTANT |f_fuwu
CONTRACTOR Y sl s sd
I type of cement : I cm3 | CEMENT CONTENT | ‘ 450 /400
|
Ismucrum; ELEMENT| 302+280+285 .l s Cludia
|
| Specified strength : | 400 , at days | ‘ 28
\
Casting date: 6-4-2024 Crushing Date: i 4-5-2024
|
Results ; |
CUBE.NO | Wei Buciaity
eight (kg) (KG\em3) LOAD (KN) Strength (kg\cm2) AVG.Strength (KG/CM2)
1 8233 2,439.41 962 436
2 8205 2,431.11 971 440 422
3 8200 2,429.63 862 390

TESTED BY :




EL Nasr Ready Mix Concrete

Al Al Gl Jo kil s

Project ......( sl b gl Lbil)) Ay £ 5 4
OWNER s Sl (5 hall dalad) 4l CONSULTANT ||t
CONTRACTOR <Y slidi ppis s
L type of cement : [ cm3 | CEMENT CONTENT | 450/400 |
|srnucrum:. ELEMENT| 302+280+285 1wy i |
|
iSpeciﬁed strength : l 400 I at days ] ! 28 —|
|
Casting date: 6-4-2024 Crushing Date: ‘ 4-5-2024
Resulis ;
CUBE NO | Weight tkg) (gg’\fr‘;:’;) LOAD (KN) Strength (k\cmz) AVG.Strength (KG/CM2)
1 8233 2,439.41 962 436 ‘
2 8205 2,431.11 971 440 422
3 8200 2,429.63 862 390

TESTED BY : Q.C ENGINE




]
TESTRESULTS [N M St crasic)
Location Name Contractor Company Designer Company
Pipe Culvert @ KP 302+280 Shtawmarsf Comtoaciyg & (AHE) & (FHECOR)
Supplying
Name Sigh Date Time

Issued by

Contractor Eng. Hassan Khalil (\ﬁ 14/02/2024 11:00 AM
Contractor ~ Revision

EET-GM-SYS-STR-TRF-03-00
Reference

Received by TRF G | oo | MM | v | HH | MM
ER 14 :

NB: Package 1 Only (Package 2 via Aconex)

THE FOLLOWING TEST RESULTS ARE ATTACHED FOR REVIEW

Description of Test Materials
Reinforced Concrete/Bottom Slab (Segment 1&3) |

Location of Test
ALNASR READY MIX. CONCRETE CO

ltem Specification Test Test Result Remarks
Requirement | Attachment

1 Compressive of Strength @28 days I q_d«:,

2 ' -

- I

4 D

5 /

Comments by: Comments by:

tat pgud ondly v
5 fle
[

APPROVAL STATUS
Organisation | Name Sign Date A-AWC-R

( 2 F;D
Contractor Eng. Hassan Khalil S 23 A
= L =
Estiplajes . Eng. Ahmed Yehia {' /\b”'/ -
Representative

GAA
* Alignment / Bridges: Culvert Only A=Approved; AWC= Apprové& wifh. Comments; R= Rﬁjected

(

File: EET-GM-SYS-STR-TRF-03-00_28days \ Page 1of1l




syl olaSall e Laiall L

Project...... ((popd] JBE) - Pl i £ g e
OWNER ksl Gkl Al 4ngll | CONSULTANT |/
- - 7 &
CONTRACTOR <Y sliel! ey S
l
l type of cement : | cm3 | CEMENT CONTENT | 450/400 I
|
|smucrumu ELEMENT| seg1*3 302-280+ botomslaP |
| Specified strength : | 400 | at days I 28 |
Casting dafte: 14-2-2024 Crushing Date: 12-3-2024
Results ;
CUBE. NO Weight (kg) - Density (KG\cm3) LOAD (KN) Strength (kg\cm2) AVG.Strength (KG/CAﬂ;Z)
1 8215 2,434.07 1027 - 465
2 8190 2,426.67 1031 487 468
3 8200 2,429.63 1041 472

TESTED BY : Q.C ENGINHR:




EL Nasr Ready Mix Concrete

byl olaSoll o dadall L]

Project ......( gl Jlbill) - Al u £ g siia

OWNER e Jslly (@ all daladf diygll CONSULTANT ;J:Wf;"‘-“
CONTRACTOR <Yl epy s
|
|
I fype of cement : I cm3 ' CEMENT CONTENT | : 450/400 |
|sTRUCTURAL ELEMENT] seg1*3 302-280+ botomslaP |
1
|
[Speciﬁed strength : | 400 | at days | - 28 I
|
1
Casting date: 14-2-2024 Crushing Date: 12-3-2024
|
Results ;
|
CUBE.NO | Weight(kg) |Density (KGlem3)| LOAD (KN) Strength (kg\cm?2) AVG.Strength (KG/CM2)
1 8215 2,434.07 1027 465 1
2 8190 2,426.67 1031 467 468
3 8200 2,429.63 1041 472
|
|
|

TESTED BY :




ST E Rl Se

EL Nasr Ready Mix ancrete

il Sl laSall (o Jadall L]

Project...... (sl JBE)) - il g £ g sk
OWNER s slly bl dalall digh) CONSULTANT || uus
CONTRACTOR SYslidigay S sd ‘
|
| type of cement ; | cM3 | CEMENT CONTENT I ‘ 450/400
l STRUCTURAL ELEMENT| dalis dilu A |
| Specified strength : l | at days | 7
|
Casting date: 14-2-2024 Crushing Date: ; 21-2-2024
|
Results ; l
|
CUBE. NO Weight (kg) | Density (KG\lcm3)| LOAD (KN) Strength (kglem2) A /é.srrengrh (KG/CM2)
1 8210 2,432.59 -850 385
2 8160 2,417.78 817 370 } 375
3 8158 2,417.19 814 369 1

TESTED BY :




EL Nasr Ready Mix Concrete

byl laSall  Jo Jasall HLas

Project...... () b)) - Al p £ g pd
|
OWNER s Gkl 4l 435 | CONSULTANT || ficsua
CONTRACTOR SYylidiepy A d |
L type of cement : | CM3 l CEMENT CONTENT | 450/400
Iﬂnucrumt. ELEMENT| dalia 4l A
\
‘ Specified strength : [ I at days 1 7
Casting date: 14-2-2024 Crushing Date: } 21-2-2024
i
|
Results ; ‘
\
CUB‘E. NO Weight (kg) Density (KG\em3) LOAD (KN) Strength (kglem2) AVG.Strength (KG/CM2)
1 8210 2,432.59 |- 850 385 |
|
2 8160 2,417.78 817 370 \ 375
|
3 8158 2,417.19 814 369

TESTED BY :




‘ J

SUBMISSION of =g =

" ,;.’ h: = o El ‘- ?—‘m et I GLAN Rasghl] Aal
TESTRESULTS [REACZLZ M et gl e
Location Name Contractor Company Designer Company
Pipe Culvert @ KP 302+280 e (AHE) & (FHECOR)
upplying
Name Sign Date Time
Issued by
Contractor Eng. Hassan Khalil Q\N-‘ihﬂ\ 26/02/2024 11:00 AM
——— e
Y N
Contractor EET-GM-SYS-STR-TRF-06-00 Reaigioh
Reference
Received by L= DD | MM | YY HH | MM
ER TRF =

NB: Package 1 Only (Package 2 via Aconex)

THE FOLLOWING TEST RESULTS ARE ATTACHED FOR REVIEW

Description of Test Materials
Reinforced Concrete/ Wall & Top Slab (Segment 1&3)

Location of Test
ALNASR READY MIX. CONCRETE CO

Iltem Specification Test Test Result Remarks
Requirement | Attachment

1 Compressive of Strength @28 days | —~+J )
2 |
3 Bibamae—— |
] |
’ _ |
5 |
T
Comments by: Comments by:

ﬂf\ﬁ/&mv@#,fz |

S\

APPROVAL STATUS
Organisation Name Sign _— Date A-AWC-R
Contractor Eng. Hassan Khalil %1 ‘ fu
= ‘
Employers . 5 | 286 1 t l
Eng. Ahmed Yehia

Representative s E j—" e J

* Alignment / Bridges: Culvert Only A= Approved; AWC= Approvm Comments; R= Rejected

File: EET-GM-SYS-STR-TRF-06-00_28days i Page 1of1l




EL Nasr Ready Mix Concrete

Ao Al clalal) Jo bial) jLdd)

Project ......( pwdl it gl Bdl)) Fesf i F g e
OWNER s sl bl dalal) digd) CONSULTANT |} A
CONTRACTOR Y gliall oS i |
| type of cement : | cm3 | CEMENT CONTENT | 450 / 400

|smucrum1. ELEM’ENT|

seg1*3 302+280 Aslus Ailu A

ISpeciﬁed strength : 1 l at days ] 28
T
Casting date: 26-2-2024 Crushing Date: 25-3-2024
Results 3
CUBE NO | Weight (kg) (22\1:,‘:;; LOAD (KN) Strength (kg\omz) AVG.Strength (KG/CM2)
1 8212 2,433.19 1020 462
2 8200 2,429.63 1022 483 465
3 8205 2.431.11 1039 471
TESTED BY :

Q.C ENGINER:
jEe= ram

\




EL Nasr Ready Mix Concrete

Al Al cilasal)  Jo il Lad)

Project ......[ po ) b g JUBdl)) Al o £ g pdia
OWNER kSlls R Adad Aisgdl | CONSULTANT |1 jickscs
CONTRACTOR Y gliall e pgds d
I type of cement : | cm3 l CEMENT CONTENT | | 450/400

[s:mucrum:. ELEMENT|

seg1*3 302+280 Aslus dilu A

\
|Specified strength : | | at days ‘ 1 28
i
|
Casting date: 26-2-2024 Crushing Date: | 25-3-2024
Results ;
CUBE.NO | Wei Heaay.
‘eight (kg) (KG\em3) LOAD (KN} Sirength (kg\cm2) AVG.Strength (KG/CM2)
1 g212 2,433.19 1020 462
2 8200 2,429.63 1022 463 485
3 8205 2,431.11 1039 471

TESTED BY :




EL Nasr Ready Mix Concrete

doluwysd] SlaSall e Jakgall jlos]

\
Project ......( gl Jhidll) - Al g £ g pdia
|

OWNER sl ikl daladl Algll | CONSULTANT |1 S
|
- - 7 = |
CONTRACTOR Y sliall g
l
| type of cement : | cm3 l CEMENT CONTENT | \ 450/400 |
\
!
|srnucrum.'. ELEMENT| seg 1*3 302 +280%4sles Lilu A I
\
|
| Specified strength : 1 400 af days | 7
|
Casting date: 26-2-2024 Crushing Date: 4-3-2024
Results ;
CUBE. NO wErg;h: (kg) | Density (KG\em3)| LOAD (xN) Strength (kg\cm2) AVG. Strength (KG/CM2)
1 8210 2,432.59 797 361
2 8195 2,428.15 848 384 373
3 8205 2,431.11 827 375

TESTED BY :




Ao lew el CJL_;.:S@J! (e lavall jlas|
Project......( gl JBil) - Aily £ g nda
OWNER sl bl ddall 4isghl | CONSULTANT || s
CONTRACTOR Y glial! = pgds s
L type of cement : | cm3 | CEMENT CONTENT | 450/400
Iimucrunu ELEMENTl seg 1*3 302 +2804aluns dilu A
| Specified strength : I 400 | at days | 7
Casting dafe: 26-2-2024 Crushing Date: 4-3-2024
Results ;
CUBE. NO .WEight (ka) | Density (kG\em3)| LOAD (KN) Strength (kg\cm2) AVt':‘.Stre‘ngrth (KG/CM2)
1 8210 2,432.59 797 361 ‘
2 8195 2,428.15 848 384 | 373
3 8205 2,431.11 827 375 1

TESTED BY : Q.C ENGINER: d
eng/ M




d

SUBMISSION of gNPZg T = . )
TESTRESULTS A/ M et st SR> N

p3
¥ ue‘l

g

|

B_

e

Location Name Contractor Company Designer Company
Pipe Culvert @ KP 302+280 all Gansral Contracting & (AHE) & (FHECOR)
Supplying
Name Si [ Date Time
Issued by (/g'g/,
Contractor Eng. Hassan Khalil %__&ﬁT\ 25/01/2024 11:00 AM
Contractor T Iy Revision
Reference
" 3 DD MM Y HH MM
Received by _ . C Y
ER 25

NB: Package 1 Only (Package 2 via Aconex)

THE FOLLOWING TEST RESULTS ARE ATTACHED FOR REVIEW

Description of Test Materials
Plain Concrete Raft footing

Location of Test
ALNASR READY MIX. CONCRETE CO

Iltem Specification Test Test Result Attachment | Remarks
Reguirement
1 Compressive of Strength @7 days + 22
2
3 |
4 |
5
Comments by: Comments by:
—FTNZ/ C?Ph’w/l J}f" Cedy
J——————
c\
,_/’—’/‘;ﬁ*)
APPROVAL STATUS
Organisation Name Sign -~ Date A-AWC-R
Contractor Eng. Hassan Khalil : A
Employers ) T A .
Eng. Ahmed Yeh — C
Representative P FERRETRE 1ol W
* Alignment / Bridges: Culvert Only ﬁproved; AWC= Approved with Comments; R= Rejected

File: 9-GM Pouring P.C KP 302+280 _CON(01) \ Page 10f1




EL Nasr Mix Ready Mix Concrete

Ailu Al clasal) o bl Lasl

] | il ) LR P ot £ 5 pdia

Consult Engineer EL Nasr
client <Y slidieng L ol Y f s
sample ref. ' 350--250 Slump: I‘ 17 l
L Part of work: | e Al A type of cement I‘ cM3 |
strength: at days 7
Casting date: 25-1-2024 Crushing Date: 1-2-2024
Results ;
sample No: |  Weight (kg) (ﬁg'\’:r‘;’,;} °°’"p(z1‘;'5‘-°" Strength (kg\cm2) AVG.(KG/CM2)
1 8100 2,400.00 500 227
2 8050 2,385.19 522 236 235
3 8000 2,370.37 531 241

TESTED BY :

CONSULT ENGINER: CLENT.ENGINER:| -




EL Nasr Mix Ready Mix Concrete

Ailu Al clegd) Jo bl jLaal

et pd) | Al gl Lol A £ g pidia

Consult Engineer EL Nasr
client oY sl g 45 5 kil fBy
sample ref. 350--250 Slump: i7
Part of work: dle Al A fype of cement cm3
strength: at days ‘ 7
Casting date: 25-1-2024 Crushing Date: 1-2-2024
Results ; \
\
J Density compression
sample No: | Weight (kg) prisiiin o Strength (kg\emz) AVG.(KG/CM2)
1 8100 2,400.00 500 227
2 8050 2,385.19 522 236 235
3 8000 2,370.37 531 241

TESTED BY : - Q.CENGINER:

¢ ey \ae ) basiad
g
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CONSULT ENGINER: CLENT _GIN‘-E'R':"-“ 3t
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EL Nasr Ready Mix Concrete

ailuyll olaSoll de Jaiiall i)

Project ......( gsadl JUaill) - gl v s

OWNER s g (3l Al izl CONSULTANT |t
CONTRACTOR <Ysldgpy b

l type of cement : | CM3 | CEMENT CONTENT , | 350--250 ‘
|STRUCTURAL ELEMENT| dale Al A | ‘
|
| Specified strength : l 250 | at days | : 28 I
|
Casting date: 25-1-2024 Crushing Date: ‘ 22-2-2024
|
Results ;
CUBE. NO Weight (kg) Density (KGlem3) LOAD (KN) Strength (kg\cm?2) AVG.Strength (KG/CM2)
1 8100 2,400.00 636 288
2 8120 2,405.93 644 292 : 285
3 8135 2,410.37 609 276 ‘
|
|
|
TESTED BY : Q.c ENCTI/NER:




EL Nasr Ready Mix Coﬁlcrete

|
Ayl baSoll e Jarall jlos]

Project ......( gisd) JBAl) - 7ol £ g pdia
OWNER ksl s okl Adall iyl CONSULTANT |/ e
CONTRACTOR <Y slicllezpy A8
| type of cement ; | CM3 | CEMENT CONTENT | 350--250
|srnucrum; ELEMENT| dgaledilu A
‘Specified strength : ’ 250 | at days | 28
Casting date: 25-1-2024 Crushing Date: 22-2-2024
Results ;
|
|
7 |
CUBE. NO Weight (kg) Density (KG\em3) LOAD (KN) Strength (kg\em2) A V?.Stmngth (KG/CM2)
1 8100 - 2,400.00 636 288 ‘
2 8120 2,405.93 644 292 285
|
3 8135 2,410.37 609 276 :
|

TESTED BY:




SUBMISSION of

e, ] K e
A M)
Location Name Contractor Company Designer Company
1 GM General Contracting &
Pipe Culvert @ KP 302+285 Supplying {(AHE) & (FHECOR)
Name Si b Date Time
Issued by f'fgn/
Contractor Eng. Hassan Khalil ‘&Wgﬁ 31/01/2024 11:00 AM
N, R
Copimctar EET-GM-SYS-STR-TRF-02-00 hevision
Reference
Received by e 2 | 3 | oo [ MM | v | HH | mMm
ER
NB: Package 1 Only (Package 2 via Aconex
THE FOLLOWING TEST RESULTS ARE ATTACHED FOR REVIEW
Description of Test Materials
Reinforced Concrete/Bottom Slab (Segment 1&3
Location of Test
ALNASR READY MIX. CONCRETE CO ‘
ltem Specification Test Test Result Remarks
Requirement | Attachment
1 Compressive of Strength @28 days - . clou/\i
- B |
: |
4 |
5
Comments by: Comments by:
~ dmd Oy 5 W
(
a2 =
| 1
APPROVAL STATUS
Organisation | Name Sign _— Date A-AWC-R
Contractor Eng. Hassan Khalil Q__,_m A
Employers _ N o
Eng. Ahmed Yeh -
Representative o PAIEE 1N — oA
* Alignment / Bridges: Culvert Only /ﬁ= Approved; AWC= Approved witﬂﬁomments; R= Rejected

File: EET-GM-SYS-STR-TRF-02-00_28days

Page 10of1




Project ......[ gwd) JLill) - g p £ g sida

OWNER sy Gkl ddall 4igll | CONSULTANT U-"l-*-*e-w
CONTRACTOR Y gliel! =ppds sl
Lﬂrpe of cement : , cm3 l CEMENT CONTENT , 450/400
Iimucrum‘r. ELEMENTI seg 1*3 302 +285%alua Ll A& —l
I Specified strength : [ 400 l at days I 28 |
Casting date: 31-1-2024 Crushing Date: 28-2-2024
Results ;
CUBE.NO | Weight(kg) |Density (KGlom3)| LOAD (kN) Strength (kg\em2) AVG.Strength (KG/CM2)
1 8236 2,440.30 1078 488
2 8240 2,441.48 1043 472 481
3 8241 2,441.78 1063 482
TESTED BY : Q.C ENGINER:

En




EL Nasr Ready Mix Concrete

|
4l 2l ClaSall o Jadall HLas

Project ......( gl Lailf) - Ay £l uba
OWNER skslly Gobll Adsll Al | CONSULTANT || e
é“ - 7 s |
CONTRACTOR <Y slial o apds s
, fype of cement : ] cm3 | CEMENT CONTENT l | 450/400 —|
hsmucruxu ELEMENTI seg 1*3 302 +2854alu diu A 7
preciﬁed strength : I 400 | at days I 28 —l
Casting date: 31-1-2024 Crushing Dafe; 28-2-2024
Results ;
CUBE. NO Weight (kg) | Density (KGlcm3)| LOAD (KN) Strength (kg\cm2) AVG.Strength (KG/CM2)
1 8236 2,44030 | 1078 488
2 8240 2,441.48 1043 472 481
3 8241 2,441.78 1063 482
TESTED BY : Q.C ENGINER. |

E




EL Nasr Mix Ready Mix Concrete

Al Al cilasal) e biall Lol

e b g l) ) A o £ g sidia

Consult Engineer EL Nasr |
-, |
client Y sliell Gy A8 iy o
sample ref. 450--400 Slump: 18
[ Part of work: dalua Adlu A type of cemeny CM3 —I
strengith: at days 7
Casfing date:r 31-1-2024 Crushing Datel' 7-2-2024
Results ;
sample No: | Weight (kg) (f,;’\’:;?;) ""’"‘;:;ﬁm Strength (kg\cm2) AVG.(KG/CM2)
1 8200 2,429.63 836 379 ;
2 8231 2,438.81 855 387 ‘ 383
|
3 8225 2,437.04 843 ag2 |
TESTED BY :

CONSULT ENGINER: CLENT ENGINER;




EL Nasr Mix ReadY Mix Concrete

Al Al clagal) o bidll L

ol i gLl LB Aes) s £ g e
Consult Engineer EL Nasr
client Y gliall g AS s ATy | s
sample ref. 450--400 Siump: 18
L Part of work: dalis dilu & fype of cement Cm3 ‘I
strength: at days 7
Casting date: 31-1-2024 Crushing Date:r 7-2-2024
Results ;
sample No: | Weignt (kg) (52‘\’:;‘:;) °°’""’£js’ °" | Strength (kg\em2) AVG.(KG/CM2)
1 8200 2,429.63 836 379
2 8231 2,438.81 855 387 383
3 8225 2437.04| 843 g2
\
o
TESTED BY : Q ENGINER: \
CONSULT ENGINER; CLENT ENGINER:




[l

SUBMISSION of a8

- 7/ s = = U it T R ,_A';%}_ﬁ_
Ty g = . A Beasdl Al e
TESTRESULTS  CACrLs MRt s S e el P
Location Name Contractor Company Designer Company
Pipe Culvert @ KP 302+285 GM General Contracting & (AHE) & (FHECOR)
Supplying
Name Sign—" Date Time
Issued by A
Contractor Eng. Hassan Khalil % 21/02/2024 11:00 AM
ntr r B isi
Ganiras EET-GM-SYS-STR-TRF-05-00 Rewision
Reference
RECEiVEd bV Cc3 DD MM YY HH MM
ER TRF

NB: Package 1 Only (Package 2 via Aconex)

THE FOLLOWING TEST RESULTS ARE ATTACHED FOR REVIEW

Description of Test Materials
Reinforced Concrete/ Wall & Top Slab (Segment 1&3 )

Location of Test
ALNASR READY MIX. CONCRETE CO

Item Specification Test Test Result Remarks
Requirement | Attachment

1 Compressive of Strength @28 days d_\_,q_ d-)

2

3 /______h\

4

5

Comments by: Comments by:

APPROVAL STATUS
Organisation Name Sign Date A-AWC-R
Contractor Eng. Hassan Khalil L% ﬁ ; | ‘A
ks N -"=
Employers . =
Eng. Ahmed Yehia . -

Representative E ; i | 262 <

* Alignment / Bridges: Culvert Only }\: Approved; AWC= .;Approved with Cemments; R= Rejected

File: EET-GM-SYS-STR-TRF-05-00_28days Page 1of1




EL Nasr Ready Mix Concrete

doluyell ClbaSell o Jasall Lo

Project...... () JBEY) ) - Ao £ g sidia
OWNER LSl Gkl ddlall digll | CONSULTANT |/t
CONTRACTOR <Y glidad! GIAS 1
L fype of cement : [ cm3 | CEMENT CONTENT I 450/400 —|
lsrnucrum:. ELEMENTI Seg 1*3 302+2854atus il A ]
Iﬂ:eciﬂed strength : l 400 | aft days l 28 —I
Casting date: 20-2-2024 Crushing Date: 20-3-2024
Results ;
CUBE. NO Weight (kg) | Density (KG\em3)| LOAD (KN) Strength {.kglcm2) AVG.Strength (KG/CM2)
1 8210 2,432.59 1008 456
2 8230 2,438.52 1028 466 455
3 8225 2,437.04 981 444

TESTED BY : Q.C ENGINER: |
ng / A !
. \_sf




EL Nasr Ready Mix Concrete

dilus y3l CobeaSall e Jaiall HLas

Project ......( gl bill) - A4y £lg b

OWNER sy (@bl Adall dlgll | CONSULTANT | i
CONTRACTOR <Y gliel! GIAS
| type of cement : | cm3 I CEMENT CONTENT | 450/400 7
lSTRUCTUML ELEMENTI Seg 1*3 302+285%alud Ailu A
Iipeciﬁed strength : I 400 l af days I 28 —|
Casting date: 20-2-2024 Crushing Date: 20-3-2024
Results ;
CUBE. NO Weight (kg) | Density (KG\em3)|  LOAD (KN) Strength (kg\cm2) AVG.Strength (KG/CM2)
1 8210 2,432.59 1006 456
2 8230 2,438.52 1028 466 455
3 8225 2,437.04 281 444
TESTED BY : Q.C ENGINER:

Eng




EL Nasr Ready Mix Concrete

il y3ll SlaSiall o Jaia)l Lo

Project ......( podl JLB3l) - stil u £ g uia

OWNER s asllg (@ all dalall 4l CONSULTANT b?~e—~
CONTRACTOR <Y glid! G pgds s
I type of cement : l cm3 [ CEMENT CONTENT I 450,400 l
Lsmucrum:. ELEME’NT| seg 1*3 302 +285 4l Lilu A 1
’Speciﬁed strength : l 400 | at days l 7 |
Casting date: 21-2-2024 Crushing Date: 28-2-2024
Results ;
CUBE. NO Weight (kg) Density (KG\em3) LOAD (KN) Strength (kglem2) %VG.Strength (KG/CM2)
1 8210 2,432.59 837 +379
2 8230 2,438.52 842 381 374
3 8225 2,437.04 801 363

TESTED BY : Q.C ENGINER: ‘




EL Nasr Ready Mix Concrete

doluyll OlaSll o ladall s

Project...... ((posad) bl ) - sl £l i
OWNER 5 JbSlly @bl 4alall 4l | CONSULTANT |f_ficssuu
CONTRACTOR Y slial! G agts
‘ type of cement : J cm3 ] CEMENT CONTENT | 450/400 —'
Erkucrum:. ELEMENTI seg 1*3 302 +285 dalon Ll ,
preciﬁed strength : | 400 | at days , 7 —I
Casting date: 21-2-2024 Crushing Date: 28-2-2024
Results ;
CUBE.NO | Weight (kg) |Density (KG\cm3)| LOAD (KN) Strength (kglem2) AVG.Strength (KG/CM2)
1 8210 2,432.59 837 379
2 8230 2,438.52 842 381 374
3 8225 2,437.04 801 363

TESTED BY :




